Intertek

Test Report

Report Number: 151228010SHF-BP-3

Applicant Name:

Applicant Address:

Attn: Qin Chen

Yixing Hengchi Rub And
Plastic Co., Ltd.

No.16 Jieke Road
Yixing Economic Zone
Jiangsu, China

Report Date: March 24, 2017

Sample Description:
Product:

Model:

Sample Quantity:
Sample ID:

Date Received:

Date Test Conducetd:

Co-Extrusion decking
140x23mm

2 pieces, 500 mm Length
S$151228010SHF-037~038
2016/12/22
2016/12/23~2017/3/20

Tests Conducted:

As requested by the applicant, for details refer to attached pages(s).

Conclusion:

For details refer to attached page(s).
The conclusions of this test report may not be used as part of the requirements for Intertek product
certification. Authority to Mark must be issued for a product to become certified.
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Intertek

Test Report

Report Number: 151228010SHF-BP-3

Test Items, Method and Results:

Test Itmes

Test Method Test Results

Resistance to artificial
weathering

After 500 hours, AE*=0.28, Grey Scale 5

After 1000 hours, AE*=0.38, Grey Scale 5

EN 15534-1:2014 R
EN ISO 4892-2:2013 CYC|e 1 After 1500 hOUFS, AE*=1.29, Grey Scale 4

After 2000 hours, AE*=2.94, Grey Scale 3-4
Degree of chalking: Rating 0, no chalking
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Test Photos:

Original sample f Sample tested Originai sample Samplé ésted

Fig.1 After 500 hours test Fig.2 After 1000 hours test

il . . Original sample " Sample tested
Original sample Sample tested

Fig.3 After 1500 hours test Fig.4 After 2000 hours test
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Appendix A: Sample received photo

Fig.5 Test Surface Fig.6 Section view

Approved by:

. Ao Sale Yie Trres 4
Name: Sun Sun Name: Sally Xie Name: Torres Qi
Title: Approver Title: Reviewer Title: Project Engineer
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The End of Report

This report is for the exclusive use of Intertek’s Client and is provided pursuant to the agreement between Intertek and its
Client. Intertek’s responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by
the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety.
Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must
first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested.
This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification

program.
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